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BABAR PROJECT

Fornaci di Barga v v /ﬁ— -0ldo
Oggetto Electrical Shear Test Riferimento PC16 pag 6 fase 18
ltem Electrical shear test Ref. PC16 pag 6 item 18
Cliente ANSALDO Conferma 01000500008 Ordine BC 171223 del 06/06/96
Customer E.M.-job Order
Specifica 700RM07107 rev.2 tab.3 QSP-C.12/SC rev.0

Technical specifications

Contact resistance measurement

Sample: Babar Al coextruded cable 4.

SC removed

Al matrix

—— e -

V =voltage at z
r = contact resistance for unit lenght.

Test Current: 373.1 A

z (mm) | V (uV)
0 0.44
10 0.18
20 0.06
30 0.01

Contact resistance for unit lenght: r=124x10" Qm

CENTRO RICERCHE EM )
Dr. Bgrgioni ~ . r. Conti J\
[ A |

Examination performed by Approved by Customer inspector Official inspector

A ,
Date  21/01/97 [ Date  21/01/97 Date Date
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Cerfificals N°

A .00

ltem Yield stmgth at 77 K

Oggette Carico di snervamento & 77 K

Riferimento PC16 pag € fage 18
Ref. PC18 pag 6item 18

Cliente ANSALDO

Confarma 01000800007  Ordine BC 171223 del 08/06/98

Customer E.M- job Qrder
Specifica 700RMO7107 rev.2 tabd
Technical specifications
Carico di snervamento
Yield st th
pezzatura/unit length n° 4 .
1h° provino Dimensioni (mm) | AREA Rp(0,1) |[Rp(0,2) |Rp(0,5)
tensile barn® | Dimensions (mm) | mm? MPa MPa MPa
1 17.01 x 4.89 83.17 37 45 65 :
Examination performed by Approved by Customer inspector Official inggerior |
ng !
) - -_..-ﬂ""_—-—-'--’
f/f- i
Date  18/02/87 Date  18/02/97 Date Date

28BS4 E8S 68 D ITMHLEW Ydodn3 SSi5T AB HHM =T



Fornaci di Barga

T.C.

BABAR PROJECT

TEST CERTIFICATE:

1
Page“f‘é of %
Certificate N°

20{g0

Oggetto Rapporto Al/Cu/NbTi

Riferimento PC16 pag 6 fase 18

ltem Al/Cu/NbTi ratio Ref. PC16 pag 6 item 18

Cliente ANSALDO Conferma 01000500008 Ordine  BC 171223 del 06/06/96
Customer E.M.- job Order

Specifica QSP T.03/SC rev.0 700RMO7107 rev.2 tab3

Technical specifications

Rapporto Al/Cu/NbTI - Al/Cu/NbTi ratio *

pezzatural/unit length n° 4

sample 1, TOP : AUNbTi = n.m."

sample 2, END : A/NbTi= 23.9

ESITO: CONFORME
RESULT: SATISFACOTRY

1 not measured:in accordo con il cliente non sono stati predevati campioni

significativi per questa misura al fine di non ridurre la lunghezza utile della

pezzatura/ A representative sample for this kind of measure was not taken in

order not to reduce the useful length of the conductor in agreement with the

customer

* Per i valori Cu/NbTi vedi bollettino di misura di corrente critica sui fili

estratti dal conduttore finale/ Conceming Cu/NbTi values, see the critical

current measurement report on strands from final conductor

Examination performed by
CENTRO RICERCHE EM
S.Toni

Approved by

Customer inspector

Official inspector

Date

Date

EDate

Date
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Fornaci di Barga
Oggetto Bond shear test Riferimento PC16 pag 6 fase 18
ltem Bond shear test Ref. PC16 pag 6 item 18
Cliente ANSALDO Conferma 01000500008 Ordine  BC 171223 del 06/06/96
Customer E.M.- job Order
Specifica QSP T.12/SC rev.0 700RMO7107 rev.2 tab3

Technical specifications

Bond shear test

pezzatural/unit length n° 4

Sample MPa
top n.m.*
end >23 "

ESITO:CONFORME
RESULT:SATISFACTORY

! rottura avvenuta nella guaina di Alluminio / Breakage in the Al matrix

* nof measured.

In accordo con il cliente non sono stati prelevati campi‘oni significativi per
questa misura al fine di non ridurre la lunghezza utile della pezzatura / A-
representative sample for this kind of test was not taken in order not to
reduce the useful length of the conductor in agreement with the customer

' Examination performed by pproved by Customer inspector Official inspector

r.Bonaccorsi N\

'VLLMM)\

Date Date 29/01/97 Date Date
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Fornaci di Barga .

Oggetto Esame macrografico e spessore minimo di AL Riferimento PC16 pag 6 fase 18
Item Macrorapic examination and minimum Al thickness Ref. PC16 pag 6 item 18
Cliente ANSALDO Conferma 01000500008 " Ordine  BC 171223 del 06/06/96
Customer E.M.- job Order

Specifica QSP T.02/SC rev.0 700RMO07107 rev.2 tab3

Technical specifications

Esame macrografico / Macrographic examination
pezzaturalunit length n° 4

identificativo campione/sample identification: fine/end

Spessore minimo di Alluminio / Minimal Al thickness
CONFORME/ SATISFACTORY

Examination performed by Approved by Customer inspector Official inspector
CENTRO RICERCHE EM

. Dg. Ammannati
, ST - Ao

Date 22/01/97 Date 22/01/97 Date Date
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Oggetto Esame macrografico e spessore minimo di AL Riferimento PC16 pag 6 fase 18
Item Macrorapic examination and minimum Al thickness Ref. PC16 pag 6item 18
Cliente ANSALDO Conferma 01000500008 Ordine  BC 171223 del 06/06/96
Customer ‘ E.M.- job Order
Specifica QSP T.02/SC rev.0 700RMO7107 rev.2 tab3

Technical specifications

Esame macrografico / Macrographic examination
pezzaturalunit length n° 4

identificativo campione/sample identification: inizio/top

In accordo con il cliente non sono stati prelevati campioni significativi per
'esame macrografico allinizio della coestrusione al fine di non ridurre la
lunghezza utile della pezzatura / A-representative sample was not taken for this
test at the beginning of the coextrusion in order not fo reduce the useful length
of the conductor; agreement with the customer.

Spessore minimo di Alluminio / Minimal Al thickness

CONFORME/ SATISFACTORY
Examination performed by Approved by Customer inspector Official inspector
CENTRO RICERCHE EM \/ . )
- inassi .

A

Date Date 21/01/97 Date Date




 pezzatura/unti length n° 4

Measured value for RRR (Al): 1575

ESITO/ RESULT: CONFORME/ SATISFACTORY

T.C. Page flz of 46
TEST CERTIFICATE
BABAR PROJECT pereete N
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Fornaci di Barga /H- /MO

Oggetto  Misura di RRR su Al Riferimento PC16 pag 6 fase 18
Item RRR measurement on Al Ref. PC16 pag 6 item 18
Cliente ANSALDO Conferma 01000500008 " Ordine BC 171223 del 06/06/96
Customer E.M.-job ‘ Order
Specifica 700RMO7107 rev.2 tab.3 QSP-C.07/SC rev.0
Technical specifications .

PHYSICAL DEPARTMENT

RRR MEASUREMENT REPORT

Exafnination performed by J\Approved by Customer inspector

CENTRO RICERCHE EM

Dr. iom <«
A/Vr rglomv\

Official inspector

Date {1/01197/ Date  21/01/97 Date

Date






